GT S Global United Technology Services Co., Ltd.

Report No.: GTSL202212000236F05

TEST REPORT

Applicant: CTOUCH Europe B.V.

Address of Applicant: Achtseweg Zuid 153R, 5651 GW Eindhoven, Nederlands
Manufacturer/Factory: CTOUCH Europe B.V.
Address of Achtseweg Zuid 153R, 5651 GW Eindhoven, Nederlands

Manufacturer/Factory:
Equipment Under Test (EUT)

Product Name: WIFI6 MODULE
Model No.: 6252M-PUB

Trade Mark: CTOUCH

FCC ID: 2APQQ-6252M-PUB

Applicable standards: FCC CFR Title 47 Part 15 Subpart E Section 15.407
Date of sample receipt: December 6, 2022

Date of Test: December 17~27, 2022

Date of report issued: December 27, 2022

Test Result : PASS *

* In the configuration tested, the EUT complied with the standards specified above.

Authorized Signature:

This results shown in this test report refer only to the sample(s) tested, this test report cannot be reproduced, except in
full, without prior written permission of the company. The report would be invalid without specific stamp of test institute
and the signatures of compiler and approver.
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4  Test Summary

Test Item Section in CFR 47 Result
Antenna requirement 15.203 Pass

AC Power Line Conducted Emission 15.207 Not Applicable
Conducted Average Output Power 15.407(a)(3) Pass
-6dB Bandwidth & Channel Bandwidth 15.407(e) Pass
Power Spectral Density 15.407(a)(3) Pass
Band Edge 15.407(b)(4) Pass
Spurious Emission 15.205/15.209/15.407(b)(4) Pass
Frequency Stability 15.407(g) Pass

Remarks:

1. Pass: The EUT complies with the essential requirements in the standard.

2. Test according to ANSI C63.10:2013.

4.1 Measurement Uncertainty

No. | Item Measurement Uncertainty

1 Radio Frequency 1x10-7

2 Duty cycle 0.37%

3 Occupied Bandwidth 3%

4 RF conducted power 0.75dB

5 RF power density 3dB

6 Conducted Spurious emissions 2.58dB

7 AC Power Line Conducted Emission 3.44dB (0.15MHz ~ 30MHz)
3.1dB (9kHz-30MHz)
3.8039dB (30MHz-200MHz)

8 Radiated Spurious emission test 3.9679dB (200MHz-1GHz)
4.29dB (1GHz-18GHz)
3.30dB (18GHz-40GH?z)

Note (1): The measurement uncertainty is for coverage factor of k=2 and a level of confidence of 95%.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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5 General Information

5.1 General Description of EUT
Product Name: WIFI6 MODULE
Model No.: 6252M-PUB
Serial No.: 6252M-PUB-1
Hardware Version: V1.0
Software Version: V1.0

Test sample(s) ID:

GTSL202212000236-1

Sample(s) Status:

Engineer sample

Operation Frequency:

802.11a/802.11n(HT20)/802.11n(HT40) /802.11ac(VHT20)
/802.11ac(VHT40) /802.11ac(VHT80) /802.11ax(HE20) /802.11ax(HE40)
/802.11ax(HE80): 5745MHz ~ 5825MHz

Channel numbers:

802.11a/802.11n(HT20)/802.11ac(VHT20)/802.11ax(HE20): 5
802.11n(HT40) /802.11ac(VHT40) /802.11ax(HE40):2
802.11ac(VHT80) /802.11ax(HES0):1

Channel bandwidth:

802.11a/802.11n(HT20)/802.11ac(VHT20)/802.11ax(HE20) : 20MHz
802.11n(HT40) /802.11ac(VHT40) /802.11ax(HE40):40MHz
802.11ac(VHT80) /802.11ax(HE80): 80MHz

Modulation technology:

802.11a/n/ac/: OFDM; 802.11ax: OFDMA
CDD: 802.11a/n/ac/ax
(802.11ax mode only support Full RU)

Antenna Type:

External Antenna

Antenna gain:

ANT1:2.55dBi
ANT2:2.55dBi
(PSD directional gain=5.56dBi, Power directional gain=5.56dBi)

Power supply:

DC 3.3V

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Operation Frequency each of channel
Channel Frequency Channel Frequency Channel Frequency
149 5745MHz 151 5755MHz 153 5765MHz
155 5775MHz 157 5785MHz 159 5795MHz
161 5805MHz 165 5825MHz / /
Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the

middle frequency, and the highest frequency of channel were selected to perform the test, and the selected
channel see below:

Test Frequency (MHz)

channel [802.11| 802.11 | 802.11 802.11 802.11 802.11 802.11 802.11 802.11
n(HT20) |n(HT40) | ac(VHT20) | ac(VHT40) | ac(VHT80) | ax(HE20) |ax(HE 40)| ax(HE80)

Lowest 5745 | 5745 5755 5745 5755 5775 5745 5755 5775

Middle 5785 | 5785 / 5785 / / 5785 / /

Highest | 5825 | 5825 5795 5825 5795 / 5825 5795 /

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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5.2 Test mode
Transmitting mode Keep the EUT in continuously transmitting mode
Remark: During the test, the test voltage was tuned from 85% to 115% of the nominal rated supply
voltage, and found that the worst case was under the nominal rated supply condition. So the report just
shows that condition’s data.
We have verified the construction and function in typical operation. All the test modes were carried out
with the EUT in transmitting operation, which was shown in this test report and defined as follows:
Per-scan all kind of data rate in lowest channel, and found the follow list which it was worst case.
Mode Data rate
802.11a-CDD 6Mbps
n(HT20) -CDD MCSO
n(HT40-CDD MCSO0
ac(VHT20)-CDD MCSO0
ac(VHT40)-CDD MCSO
ac(VHT80)-CDD MCSO0
ax(HE20)-CDD MCSO0
ax(HE40)-CDD MCSO0
ax(HE80)-CDD MCSO
5.3 Description of Support Units
Computer Mode Number: TPC-F123-MT / Displayer Mode Number: KG223Q
Mouse Mode Number: KM10 / keyboard Mode Number: MK11
5.4 Deviation from Standards
‘ None. ‘
5.5 Abnormalities from Standard Conditions
‘ None. ‘
5.6 Additional Instructions
| Test Software | MP_AX |
Output power setting table:
Test Mode Set Tx Output Power
802.11a-CDD 16
n(HT20) -CDD 16
n(HT40-CDD 16
ac(VHT20)-CDD 18
ac(VHT40)-CDD 18
ac(VHT80)-CDD 16
ax(HE20)-CDD 14
ax(HE40)-CDD 14
ax(HE80)-CDD 8

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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5.7 Test Facility

Report No.: GTSL202212000236F05

The test facility is recognized, certified, or accredited by the following organizations:

e FCC—Registration No.: 381383

Designation Number: CN5029

Global United Technology Services Co., Ltd., Shenzhen EMC Laboratory has been registered and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance
letter from the FCC is maintained in files.

e |IC —Registration No.: 9079A

CAB identifier: CN0091

The 3m Semi-anechoic chamber of Global United Technology Services Co., Ltd. has been registered
by Certification and Engineering Bureau of Industry Canada for radio equipment testing

e NVLAP (LAB CODE:600179-0)

Global United Technology Services Co., Ltd., is accredited by the National Voluntary Laboratory
Accreditation Program (NVLAP).

5.8 Test Location

All tests were performed at:

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Tel: 0755-27798480

Fax: 0755-27798960

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 8 of 91
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6 Test Instruments list
Radiated Emission:
A Inventory Cal.Date Cal.Due date
| T E M f M | No.
tem est Equipment anufacturer odel No No. e e
T AL Sgr:; mAb”eerCho'C ZhongYu Electron | 9.2(L)*6.2(W)* 6.4(H) | GTS250 | July 02,2020 | July 01, 2025
2 Control Room ZhongYu Electron 6.2(L)*2.5(W)* 2.4(H) | GTS251 N/A N/A
3 EMI Test Receiver Rohde & Schwarz ESU26 GTS203 | April 22,2022 | April 21, 2023
i ; SCHWARZBECK
4 BiConiLog Antenna MESS-ELEKTRONIK VULB9168 GTS640 | March 21, 2022 |March 20, 2023
Double -ridged SCHWARZBECK
5 e hone MESS-ELEKTRONIK BBHA 9120 D GTS208 | June 12,2022 |June 11, 2023
6 Horn Antenna ETS-LINDGREN 3160 GTS217 June 23, 2022 |June 22, 2023
7 EMI Test Software AUDIX E3 N/A N/A N/A
8 Coaxial Cable GTS N/A GTS213 April 22, 2022 | April 21, 2023
9 Coaxial Cable GTS N/A GTS211 April 22, 2022 | April 21, 2023
10 Coaxial cable GTS N/A GTS210 April 22, 2022 | April 21, 2023
11 Coaxial Cable GTS N/A GTS212 April 22, 2022 | April 21, 2023
12 | Amplifier(100kHz-3GHz) HP 8347A GTS204 April 22, 2022 | April 21, 2023
4 AFS33-18002
13 Amplifier (18-26GHz) Rohde & Schwarz 650-30-8P-44 GTS218 | June 23,2022 |June 22, 2023
14 Band filter Amindeon 82346 GTS219 | June 23,2022 |June 22, 2023
15 Power Meter Anritsu ML2495A GTS540 | June 23,2022 |June 22, 2023
16 Power Sensor Anritsu MA2411B GTS541 June 23, 2022 |June 22, 2023
17 WIGGRE: Sadia Rohde & Schwarz CMWS500 GTS575 | April 22, 2022 | April 21, 2023
Communication Tester
18 Splitter Agilent 11636B GTS237 June 23, 2022 |June 22, 2023
19 Loop Antenna ZHINAN ZN30900A GTS534 Nov. 30, 2021 | Nov. 29, 2022
20 | Broadband Preamplifier SCHWARZBECK BBV9718 GTS535 April 22, 2022 | April 21, 2023
21 BIEIRNg SCHWARZBECK BBHA 9170 GTS579 | Oct. 16,2022 | Oct. 15, 2023
hornantenna
22 Amplifier TDK PA-02-02 GTS574 Oct. 16, 2022 | Oct. 15, 2023
23 Amplifier TDK PA-02-03 GTS576 Oct. 16, 2022 | Oct. 15, 2023
S Rl Pl B 8s. Schivar? FSP GTS578 | June 23,2022 |June 22, 2023
Analyzer
25 |Amplifier(1GHz-26.5GHz) HP 8449B GTS601 | April 22,2022 | April 21, 2023
Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 9 of 91
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RF Conducted Test:

A : Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. Serial No. (mim-dd=yy) (mm-ddzyy)
1 MXA Signal Analyzer Agilent N9020A GTS566 April 22, 2022 April 21, 2023
2 EMI Test Receiver R&S ESCI 7 GTS552 April 22, 2022 April 21, 2023
3 Spectrum Analyzer Agilent E4440A GTS536 April 22, 2022 April 21, 2023
AR S oSG Agilent N5182A GTS567 | April 22, 2022 April 21, 2023
Generator
i o1 e e 00 Sigpgt Agilent E4428C GTS568 | April 22, 2022 April 21, 2023
Generator
6 | USB RF Power Sensor DARE RPR3006W GTS569 April 22, 2022 April 21, 2023
7 RF Switch Box Shongyi RFSW3003328 GTS571 April 22, 2022 April 21, 2023
Programmable Constant
8 Temp & Humi Test WEWON WHTH-150L-40-880 GTS572 April 22, 2022 April 21, 2023
Chamber
General used equipment:
: Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. NG i S -
1 Humidity/ Temperature Indicator KTJ TA328 GTS243 April 25, 2022 | April 24, 2023
2 Barometer KUMAO SF132 GTS647 July 26, 2022 | July 25, 2023

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Test results and Measurement Data

7.1 Antennarequirement

Standard requirement: ‘ FCC Partl5 C Section 15.203

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an

antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit so
that a broken antenna can be replaced by the user, but the use of a standard antenna jack or electrical
connector is prohibited.

E.U.T Antenna:

The antennas are external antenna, the best case gain of the antennas are 2.55dBi, reference to the
appendix Il for details

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 11 of 91
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7.2 Conducted Average Output Power

Test Requirement: FCC Partl5 E Section 15.407(a)(3)
Test Method: ANSI C63.10:2013 and KDB 789033 D02 General U-NIl Test Procedures
New Rules v02r01

Limit: 30dBm
Test setup: Power Meter

=IE=E]

==

] -

=== E.U.T

[ |
Non-Conducted Table
Ground Reference Plane

Test Instruments: Refer to section 6.0 for details
Test mode: Refer to section 5.2 for details
Test results: Pass

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Measurement Data

. Frequency Duty cycle Duty Factor
Modulation
(MHz) Antennal Antenna2 Antennal Antenna2
5745 35.64 35.64 4.48 4.48
802.11a 5785 35.62 35.62 4.48 4.48
5825 35.68 35.68 4.48 4.48
5745 31.32 31.32 5.04 5.04
802.11n(HT20) 5785 31.32 31.32 5.04 5.04
5825 32.43 32.43 4.89 4.89
5755 18.67 18.67 7.29 7.29
802.11n(HT40)

5795 18.64 18.64 7.3 7.3
5745 31.69 31.69 4.99 4.99
802.11ac(VHT20) 5785 31.8 31.8 4.98 4.98
5825 31.92 31.92 4.96 4.96
5755 18.83 18.83 7.25 7.25

802.11ac(VHT40)
5795 19.31 19.31 7.14 7.14
802.11ac(VHT80) 5775 10.5 10.5 9.79 9.79
5745 28.3 28.3 5.48 5.48
802.11ax(HE20) 5785 27.99 27.99 5.53 5.53
5825 28.76 28.76 541 541
5755 17.58 17.58 7.55 7.55

802.11ax(HE40)
5795 17.49 17.49 7.57 7.57
802.11ax(HE80) 5775 10.47 10.47 9.8 9.8

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 13 of 91
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802.11a mode

Measured Power (dBm)

Output Power (dBm)

CH | Frequency Duty Limit
Result
No. | (MHz) ANT | Factor AR (e |
ANT1 ANT2 ANT1 ANT2
1+2 1+2
149 5745 10.554 9.457 13.05 4.48 15.034 13.937 17.53
157 5785 9.708 8.964 | 12.362 4.48 14.188 | 13.444 | 16.842 30 Pass
165 5825 10.112 | 9.818 | 12.978 4.48 14.592 | 14.298 | 17.458
802.11n(HT20) mode
Output P
Measured Power (dBm) Rl il
CH | Frequency Duty (dBm) Limit
Result
No. (MHz) ANT Factor ANT | (dBm)
ANT1 ANT2 ANT1 ANT2
1+2 1+2
149 5745 10.571 | 9.537 | 13.095 5.04 15.611 | 14.577 | 18.135
157 5785 11.046 | 9.688 | 13.43 5.04 16.086 | 14.728 | 18.47 | 30 | Pass
165 5825 9.335 9.195 | 12.276 4.89 14.225 | 14.085 | 17.166
802.11n(HT40) mode
Measured Power (dBm) Output Power (dBm)
CH | Frequency Duty Limit
Resul
No. | (MHz) ANT | Factor B e
ANT1 ANT2 ANT1 ANT2
1+2 1+2
151 5755 7.638 7.206 | 10.438 7.29 14.928 | 14.496 | 17.728
30 Pass
159 5795 7.783 6.664 10.27 7.3 15.083 | 13.964 17.57

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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802.11ac(VHT20) mode

Output Power
Measured Power (dBm) P

CH | Frequency Duty (dBm) Limit | oot
No. (MHz) ANT Factor ANT (dBm)
ANT1 ANT2 ANT1 ANT2
1+2 1+2
149 5745 8.225 9.889 12.147 4.99 13.215 14.879 17.137
157 5785 8.912 | 9.007 | 11.97 4.98 13.892 | 13.987 | 16.95 | 30 | Pass
165 5825 8.418 8.438 11.438 4.96 13.378 13.398 | 16.398
802.11ac(VHT40) mode
Measured Power (dBm) Output Power (dBm)
CH | Frequency Duty Limit
Result
No. (MHz) ANT Factor ANT | (dBm)
ANT1 ANT2 ANT1 ANT2
1+2 1+2
151 5755 6.091 7.096 9.633 7.25 13.341 14.346 | 16.883
30 Pass
159 5795 6.48 5.396 8.982 7.14 13.62 12.536 | 16.122
802.11ac(VHT80) mode
Output Power
Measured Power (dBm) P
CH | Frequency Duty (dBm) Limit | o <t
No. MH Factor dBm
riz) ANT1 ANT2 ol ANT1 ANT2 A ( )
1+2 1+2
155 5775 4.341 2.156 6.395 9.79 14.131 11.946 | 16.185 30 Pass

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 15 of 91
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802.11ax(HE20) mode

Output Power
Measured Power (dBm) >

CH | Frequency Duty (dBm) Limit | oo
No. MH Factor dB
(MLi2) ANT1 ANT2 A ANT1 ANT2 ANT G
1+2 1+2
149 5745 9.486 7.438 11.592 5.48 14.966 | 12.918 | 17.072
157 5785 10.411 7.122 12.081 5.53 15.941 | 12.652 | 17.611 30 Pass
165 5825 8.832 6.009 10.656 5.41 14.242 | 11.419 | 16.066
802.11ax(HE40) mode
Measured Power (dBm) Output Power (dBm)
CH | Frequency Duty Limit
Result
No. (MHz) ANT Factor ANT (dBm) N
ANT1 ANT2 ANT1 ANT2
1+2 1+2
151 5755 6.927 5.722 9.376 7.55 14.477 | 13.272 | 16.926
30 Pass
159 5795 8.256 4.133 9.677 7.57 15.826 | 11.703 | 17.247
802.11ax(HE80) mode
Output Power
Measured Power (dBm) P
CH | Frequency Duty (dBm) Limit
Result
No. (MHz) ANT Factor ANT | (dBm)
ANT1 ANT2 ANT1 ANT2
1+2 1+2
155 5775 6.264 2.838 7.891 9.8 16.064 | 12.638 | 17.691 30 Pass

Note: Output Power = Measured Power + Duty Factor
Duty Factor = 10 log (1/Duty Cycle)

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 16 of 91




GTS

7.3 Channel Bandwidth

Report No.: GTSL202212000236F05

Test Requirement:

FCC Partl5 E Section 15.407(e)

Test Method:

ANSI C63.10:2013 and KDB 789033 D02 General U-NIl Test Procedures
New Rules v02r01

Limit:

>500KHz

Test setup:

Spectrum Analyzer

=
Al Ooo

[ e
[ = e
= =

E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details

Test results: Pass
Measurement Data

99% Occupied Bandwidth (MHz)
CH. | Frequency
No. (MH2) 802.11a
ANT1 ANT2

149 5745 16.332 16.328
157 5785 16.336 16.373
165 5825 16.355 16.336

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No.: GTSL202212000236F05

99% Occupied Bandwidth (MHz)

il [ PRaeL ey 802.11n(HT20)

No. (MHz)

ANT1 ANT2
149 5745 17.532 17.546
157 5785 17.537 17.533
165 5825 17.559 17.51

99% Occupied Bandwidth (MHz)

A T e 802.11n(HT40)

No. (MHz)

ANT1 ANT2
151 5755 36.183 36.153
159 5795 36.241 36.169

99% Occupied Bandwidth (MHz)

e N 802.11ac(VHT20)

No. (MHz)

ANT1 ANT2
149 5745 17.548 17.523
157 5785 17.534 17.537
165 5825 17.522 17.512

99% Occupied Bandwidth (MHz)

el RRquency 802.11ac(VHT40)

No. (MHz)

ANT1 ANT2
151 5755 36.286 36.275
159 5795 36.317 36.325

99% Occupied Bandwidth (MHz)

CH. | Frequency

No. (MH2) 802.11ac(VHT80)

ANT1 ANT2

155 S775 76.131 75.773

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 18 of 91




GTS

Report No.: GTSL202212000236F05

99% Occupied Bandwidth (MHz)

s (PR ency 802.11ax(HE20)

No. (MHz)

ANT1 ANT2
149 5745 18.888 18.886
157 5785 18.914 18.907
165 5825 18.862 18.882

99% Occupied Bandwidth (MHz)

A T e 802.11 ax(HE40)

No. (MHz)

ANT1 ANT2
151 5755 37.728 37.709
159 5795 37.785 37.748

99% Occupied Bandwidth (MHz)

CH. | Frequency 802.11 ax(HES80)

No. (MHz)
ANT1 ANT2

155 5775 77.475 77.217

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Test plot as follows:

Report No.: GTSL202212000236F05

Test mode: 802.11a

Antennal

Lowest channel 5745MHz

Antenna2

Veysight Spectrum Anahizer - Orcupied BW
a1

748000000 GHa
AvglHold: 1001100

Center Fr

Center Freq 5.745000000 GHz

AFGain:Low

- Trig: FresRun
#Atten: 30 dB

Ref Offset 3563 dB
Ref 23.53 dBm

e e S ey

Center 5.745 GHz

‘Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 20.0 dBm
16.332 MHz

-43.591 kHz
18.25 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error

x dB Bandwidth

[ ey Spectmm Analyeer - Dccvpied B
10:13:26 P g
Hacko S Rana Center Freq 5.745000000 GHz

o Trig: FreeR

Radio Device: BTS AFGain:Low aAtten: 30 dB

Ref Offset 5.39 dB
Ref 26.39 dBm

b P A i

Center 5.745 GHz

Sweep 1.333 ms) #Res BW 200 kHz

Occupied Bandwidth Total Power
16.328 MHz

-36.422 kHz
18.23 MHz

% of OBW Power
x dB

Transmit Freq Error

x dB Bandwidth

Canter Freq: 6.745000000 GHz
un

AvglHeld: 1001100

e —

dBm

99.00 %
-26.00 dB

Radio $td: None

Radio Device: BTS

Span 30 MHz;
Sweep 1.333 ms,

Antennal

Antenna2

[ Feaght Syectmm Arslycs - Dckopeed B
i

7 Center Freq: 5.785000000 GHz
Center Freq 5.785000000 GHz e Froa R o Hokd: 100100
sAuen: 30 B

Ref Offset 3.76 dB
Ref 23.78 dBm

Center 5.785 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 19.3 dBm
16.336 MHz

-34.800 kHz
18.07 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Ty
% \
ey

Radio Std: None
Trig: Free Run
Radio Device: BTS shnten: 30 dB
Ref Offset 6.54 dB
Ref 26.54 dBm

Center 5.785 GHz
#Res BW 200 kHz

Span 30 MHz
Sweep 1.333ms

Occupied Bandwidth Total Power
16.373 MHz
-31.147 kHz

18.35 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Center Freq: 6.785000000 GHz

AvglHold: 100/100

18.1 dBm

99.00 %
-26.00 dB

Radie

Radio Device: BTS

webAighat

Span 30 MHz
Sweep 1.333 ms|

Antennal

Highest channel 5825MHz

Antenna2

eyt Spectnom Ansleer - ecumied B
g -
Center Freq: 5.826000000 GHz
Center Freq 5.825000000 GHz on T FreaRn o Hokd: 100100
sAuen: 30 B

AFGain:Low

Ref Offset 365 dB
Ref 23.65 dBm

et AN APt P oty v

ﬂl
i

(Center 5.825 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupled Bandwidth Total Power 19.1 dBm
16.355 MHz
=46.805 kHz

18.19 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

eyt Spectnam Analeer - ecvpied B
103022 64D %
SEORTHIS Center Freq 5.825000000 GHz

AFGain:Low

Center Freq: 5.825000000
+». Trig: Free Run
Radio Device: BTS sanen: 30 4B
Ref Offset 6.56 dB
Ref 26.56 dBm

(Center 5.825 GHz

Sweep 1.333 ms| #Res BW 200 kHz #VBW 620 kHz

Occupled Bandwidth Total Power
16.336 MHz
-48.455 kHz

18.17 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

GHz
AvglHold: 100/100

e NV

18.8 dBm

99.00 %
-26.00 dB

Radio Device: BTS

Sweep 1.333 ms|

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Test mode: 802.11 n(HT20)

Report No.: GTSL202212000236F05

Lowest channel 5745MHz

Antennal

Antenna2

[ Koot Specinam Anslyzes - Ocoupred B

10441

Center Freq: 5.745000000 GHz Radio Std: None
+». Trig: FreeRun AvglHold: 100/100

AFGoin-Low sanen: 30 4B

g
Center Freq 5.745000000 GHz

Radio Device: BTS

Ref Offset 353 dB
Ref 23.53 dBm

e

w,a*.-.»‘«*mw“/

(Center 5.745 GHz

#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupled Bandwidth Total Power 20.1 dBm
17.532 MHz

-37.905 kHz % of OBW Power 99.00 %
19.23 MHz x dB -26.00 dB

Transmit Freq Error

x dB Bandwidth

[ Feyogt Spectnam Ansiyzer - Occuged B
Center Freq: 6.745000000 GHz Radio Std: None

s Trig: FreeRun AvglHeld: 1001100
HFGoin:Low sAten: 30 B

i
Center Freq 5.745000000 GHz

Radio Device: TS

Ref Offset .39 dB
Ref 26.39 dBm

bt | et i oot b i,

Center 5.745 GHz

#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.9 dBm
17.546 MHz

-61.191 kHz % of OBW Power 99.00 %

19.18 MHz xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

Middle channel 5785MHz

Antennal

Antenna2

= Keyigit Spectrum Analyzer - Oceupied BW

Center Freq: 5.785000000 GHz Radio Std: None
Trig: Free Run AvglHeld: 100100

AFGain:Low SAtten: 30 dB

i
Center Freq 5.785000000 GHz

Radio Device: BTS

Ref Offset 3.78 dB
Ref 23.78 dBm

e

Pradnsmle?

Span 30 MHz,

#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms|

Occupied Bandwidth Total Power 12.0 dBm

17.537 MHz
-36.072kHz % of OBW Power  99.00 %
19.29MHz  xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

[ Xepgiht Spectrum Analyser - Occupred BW
Center Freq: 6.785000000 GHz Radio Std: Nane
s Trig: FreeRun AvglHeld: 1001100

HFGoin:Low sAten: 30 B

g
Center Freq 5.785000000 GHz

Radio Device: BTS

Ref Offset .54 4B
Ref 26.54 dBm

.w.w...,_'lyuru.n,.«w"-m\w‘.-w'\ﬁ-,,,;.,m_

”

s

Center 5.785 GHz

#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms|

Occupied Bandwidth Total Power 10.7 dBm
17.533 MHz

-50.033 kHz % of OBW Power 99.00 %

19.10 MHz xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

Highest channel 5825MHz

Antennal

Antenna2

Keysight Spectrum Analyzer - Occuped B
&

= Canter Freq: 6,825000000 GHz Radio Std: None
Center Freg 3 825000000 GHz e~ Trig: FreeRun AvglHold: 100100

AFGain:Low aAtten: 30 dB

Radio Device: BTS

Ref Offset 3.65 dB
Ref 23.65 dBm

At Al M [FTE TSP POV LS

PN,

Center 5.825 GHz

#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 19.1 dBm
17.559 MHz
-43.354 kHz % of OBW Power 99.00 %

19.26 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

Veysight Spectrum Anahizer - Orcupied BW
a1

Radio Std: None

Conter Freq: 5825000000 GHz
Center Freq S 625000000 GHz - Trig: FresRun AvglHold: 1001100

AFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.56 dB
Ref 26.56 dBm

Pt AR A A A | by n g e

Center 5.825 GHz

#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms)

Occupied Bandwidth Total Power 18.8 dBm
17.510 MHz
50.665kHz % of OBW Power  99.00 %

19.06 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Test mode: 802.11 n(HT40)

Report No.: GTSL202212000236F05

Antennal

Lowest channel 5755MHz

Antenna2

[ ———————

g
Center Freq 5.755000000 GHz

AFGain:Low

Ref Offset 3.61 dB
Ref 23.61 dBm

wuwmwdwﬂmfmwwnvmww

Center 5.755 GHz
#Res BW 430 kHz
Occupied Bandwidth
36.183 MHz
-28.530 kHz
42.30 MHz

Transmit Freq Error

x dB Bandwidth

Center Freq;: 5.765000000 GHz
Trig: Free Run
#Atten: 30 dB

#VBW 1.2 MHz

Total Power 19.8 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

11052
Radio Std:
AvglHeld: 1001100

Radio Device: BTS

Sweep 1.333 ms)

(= Keyight Spectrum Analyzer - Occuped BW

0 -
Center Freq 5.755000000 GHz

AFGain:Low

Ref Offset 6.36 dB
Ref 26.36 dBm

Center 5.755 GHz
#Res BW 430 kHz
Occupied Bandwidth
36.153 MHz
-62.227 kHz
41.86 MHz

Transmit Freq Error

x dB Bandwidth

Center Freq;: 5.765000000 GHz
Trig: Free Run AvglHeld: 1001100
#Atten: 30 dB

#VBW 1.2 MHz

Total Power 18.6 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

Radio Device: BTS

Sweep 1.333 ms)

Antennal

Highest channel 5795MHz

Antenna2

Keysight Spectrum Analyzer - Occuped B
&

Center Freq 5.795000000 GHz

AFGain:Low

Ref Offset 352 dB
Ref 23.52 dBm

Center 5.795 GHz
#Res BW 430 kHz
Occupied Bandwidth
36.241 MHz
-33.725 kHz
42.64 MHz

Transmit Freq Error

x dB Bandwidth

.- Trig:

Canter Freq: 6.795000000 GHz
Free Run

aAtten: 30 dB

#VBW 1.2 MHz

Total Power 18.9 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

AvglHeld: 1001100

11:10:5
Radio Std: None

Radio Device: BTS

Sweep 1.333ms

Keysight Spectrum Analyzer - Occuped B
&

Center Freq 5.795000000 GHz

AFGain:Low

Ref Offset 6.37 dB
Ref 133.36 dBpV

.- Trig:

Canter Freq: 6.795000000 GHz
Free Run AvglHold: 1001100
aAtten: 30 dB

,,..u(.umw\“ S s s,

Center 5.795 GHz
#Res BW 430 kHz
Occupied Bandwidth
36.169 MHz
-23.523 kHz
42.70 MHz

Transmit Freq Error

x dB Bandwidth

#VBW 1.2 MHz

Total Power 125 dBpvV

99.00 %
-26.00 dB

% of OBW Power
x dB

it
Radio S

1 None

Radio Device: BTS

Span 60 MHz;
Sweep 1.333 ms,

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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GTS

Test mode: 802.11ac(VHT20)

Report No.: GTSL202212000236F05

Antennal

Lowest channel 5745MHz

Antenna2

[ ———

Center Freq: 5.745000000 GHz
+». Trig: FreeRun AvglHold: 100/100
sanen: 30 4B

g
Center Freq 5.745000000 GHz

AFGain:Low

Ref Offset 353 dB
Ref 23.53 dBm

R PR VYT  INYI, *‘\fwﬂ\‘»-,-"MF-"W«I"#."*I\v\‘ww.»/w

(Center 5.745 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupled Bandwidth Total Power 18.1 dBm
17.548 MHz

-14.936 kHz % of OBW Power
19.48 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error

x dB Bandwidth

113918
Radio Std: None

Radio Device: BTS

'l\r
m“\[ 5“\‘."‘1.*\‘1’\‘ A‘,"l“’

Span 30 MHz
Sweep 1.333 ms

[ Foyight Spectrm Anslyce - Dccupred BW

i -
Center Freq 5.745000000 GHz
AFGain:Low

Ref Offset 6.39 dB
Ref 26.39 dBm

Center Freq: 5.745000000 GHz
Trig: Free Run AvglHold: 100/100
sanen: 30 4B

o i, i

Center 5.745 GHz
#Res BW 200 kHz
Occupied Bandwidth
17.523 MHz
-32.425 kHz
19.19 MHz

Transmit Freq Error

x dB Bandwidth

#VBW 620 kHz

Total Power 19.8 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

113
Radio Std: None

Radio Device: BTS

““-Jw’l'ﬁn‘.h\fm

Span 30 MHz
Sweep 1.333 ms

Antennal

Middle channel 5785MHz

Antenna2

Keysight Spectrum Analyzer - Occuped B
&

Center Freq;: 5.785000000 GHz
Trig: Free Run AvglHeld: 1001100
#Atten: 30 dB

Center Freq 5.785000000 GHz

AFGain:Low

Ref Offset 3.78 dB
Ref 23.78 dBm

W esines] i

(Center 5.785 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupled Bandwidth Total Power 18.6 dBm
17.534 MHz

-18.014 kHz % of OBW Power
19.26 MHz x dB

Transmit Freq Error

x dB Bandwidth

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

Span 30 MHz
Sweep 1.333 ms|

Keysight Spectrum Analyzer - Occuped B
&

Center Freq 5.785000000 GHz

Ref Offset 6.54 dB
Ref 26.54 dBm

AFGain:Low

Center Freq;: 5.785000000 GHz
Trig: Free Run AvglHeld: 1001100
#Atten: 30 dB

e\ AT P gt *,—v-nu.-«l'w--,,-‘n.um-«‘

4
m ;”L"‘{w“.",‘a‘i\"‘wr

(Center 5.785 GHz
#Res BW 200 kHz
Occupied Bandwidth
17.537 MHz
-22.487 kHz
19.08 MHz

Transmit Freq Error

x dB Bandwidth

#VBW 620 kHz

Total Power 18.6 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

11:44:39 AN

Radio Std: None

Radio Device: BTS

LA
f ‘,.‘
S g Py

Span 30 MHz
Sweep 1.333 ms

Antennal

Highest channel 5825MHz

Antenna2

[ ey Spectmm Analyeer - Dccvpied B
Center Freq; 5.825000000 GHz

—»  Trig: FreeRun AvglHeld: 1001100
#Atten: 30 dB

g
Center Freq 5.825000000 GHz

AFGain:Low

Ref Offset 3.65 dB
Ref 23.65 dBm

(Center 5.825 GHz
#Res BW 200 kHz

#VBW 620 kHz

Occupled Bandwidth Total Power 18.3 dBm
17.522 MHz

-25.379 kHz % of OBW Power
19.28 MHz x dB

Transmit Freq Error

x dB Bandwidth

99.00 %
-26.00 dB

1:41:42 4K

Radio Std: None

Radio Device: BTS

Span 30 MHz
Sweep 1.333 ms|

Keysight Spectrum Analyzer - Occuped B

&
Center Freq 5.825000000 GHz

Ref Offset 6.56 dB
Ref 26.56 dBm

#‘Nﬁt.uh.}.'ﬂ<'4"

(Center 5.825 GHz
#Res BW 200 kHz
Occupied Bandwidth
17.512 MHz
-27.449 kHz
19.22 MHz

Transmit Freq Error

x dB Bandwidth

AFGain:Low

Center Freq; 5.825000000 GHz
Trig: Free Run AvglHeld: 1001100
#Atten: 30 dB

eyl i

#VBW 620 kHz

Total Power 18.2 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

114146 41

Radio Std: None

Radio Device: BTS

Span 30 MHz
Sweep 1.333 ms

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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GTS

Test mode: 802.11 ac(VHT40)

Report No.: GTSL202212000236F05

Lowest channel 5755MHz

Antennal

Antenna2

[ Koot Specinam Anslyzer - Ocoupred B

11:56:48 A
Center Freq: 5.765000000 GHz Radio Std: None
+». Trig: FreeRun AvglHold: 100/100

sAnen: 30 dB

g
Center Freq 5.755000000 GHz

AFGain:Low Radlo Device: BTS

Ref Offset 351 dB
Ref 23.61 dBm

waWn.w-Wwﬁwdva%&w»

Span 60 MHz

(Center 5.755 GHz
Sweep 1.333 ms

#Res BW 430 kHz #VBW 1.2 MHz

Occupled Bandwidth Total Power 17.8 dBm

36.286 MHz
34,434 kHz
4245MHz  xdB

99.00 %
-26.00 dB

Transmit Freq Error % of OBW Power

x dB Bandwidth

[ Foyight Spectrm Anslyce - Dccupred BW
i -
Center Freq 5.755000000 GHz

AFGain:Low

Ref Offset 6.36 dB
Ref 26.36 dBm

Center 5.755 GHz
#Res BW 430 kHz

Occupled Bandwidth

36.275 MHz
-61.927 kHz
42.92 MHz

Transmit Freq Error

x dB Bandwidth

+». Trig: FreeRun

Center Freq: 5.765000000 GHz
AvglHold: 100/100

sAnen: 30 dB

#VBW 1.2 MHz

Total Power 18.7 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

11:56:52 M
Radio Sid: None

Radio Device: BTS

Span 60 MHz
Sweep 1.333 ms

Highest channel 5795MHz

Antennal

Antenna2

1:59:48 M Dec

Keysight Spectrum Analyzer - Occuped B
& fit:
Radio Std: None

Canter Freq: 6.795000000 GHz

—»  Trig: FreeRun AvglHeld: 1001100
#Atten: 30 dB

Center Freq 5.795000000 GHz

AFGain:Low Radio Device: BTS

Ref Offset 352 dB
Ref 23.52 dBm

oo bt ol Mwuwuw

(Center 5.795 GHz
#Res BW 430 kHz

#VBW 1.2 MHz Sweep 1.333 ms|

Occupled Bandwidth Total Power 17.6 dBm

36.317 MHz
3118 kHz
4223MHz  xdB

99.00 %
-26.00 dB

Transmit Freq Error % of OBW Power

x dB Bandwidth

Keysight Spectrum Analyzer - Occuped B
&

Center Freq 5.795000000 GHz

AFGain:Low

Ref Offset 6.37 dB
Ref 26.37 dBm

(Center 5.795 GHz
#Res BW 430 kHz

Occupied Bandwidth

36.325 MHz
12194 kHz
43.65 MHz

Transmit Freq Error

x dB Bandwidth

—»  Trig: FreeRun

Center Freq: 5.795000000 GHz
AvglHeld: 1001100
#Atten: 30 dB

#VBW 1.2 MHz

Total Power 17.5 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

11:50:
Radio Std:

Radio Device: BTS

Sweep 1.333 ms|

Global United Technology Services Co., Ltd.
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GTS

Test mode: 802.11 ac(VHT80)

Report No.: GTSL202212000236F05

Antennal

Lowest channel 5775MHz

Antenna2

[ —————
g -

Center Freq: 6.775000000 GHz

». Trig: Free Run AvglHold: 100/100

sAnen: 30 dB

Ref Offset .52 dB
Ref 26.82 dBm

(Center 5.775 GHz

#Res BW 820 kHz #VBW 2.4 MHz

Occupled Bandwidth Total Power 19.4 dBm

76.131 MHz
75.721 kHz
83.59 MHz

% of OBW Power  99.00 %
x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio 5td: None

Radio Device: BTS

Sweep 1.333 ms|

i
Center Freq 5.775000000 GHz

Ref Offset 6,55 dB
Ref 26.55 dBm

Center 5.775 GHz
#Res BW 820 kHz
Occupied Bandwidth
75.773 MHz
315.98 kHz
83.30 MHz

Transmit Freq Error

x dB Bandwidth

». Trig: Free Run

Center Freq: 5.775000000 GHz
AvglHold: 100/100

sAnen: 30 dB

#VBW 2.4 MHz

Total Power 16.3 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

12:26.03 PMDec 2
Radio Std: None

Radio Device: BTS

Span 120 MHz|

Sweep 1.333 ms|

Global United Technology Services Co., Ltd.
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GTS

Test mode: 802.11ax(HE20)

Report No.: GTSL202212000236F05

Antennal

Lowest channel 5745MHz

Antenna2

yeight Spertrum Analyzer - Occupied B

Center Freq: 5.745000000 GHz
—»  Trig: FreeRun AvglHeld: 1001100
#Atten: 30 dB

Center Freq 5.745000000 GHz

AFGain:Low

Ref Offset 6,53 dB
Ref 26.53 dBm

Center 5.745 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 20.2 dBm
18.888 MHz

-18.089 kHz
20.06 MHz

Transmit Freq Error

x dB Bandwidth

% of OBW Power
x dB

99.00 %
-26.00 dB

Veysight Spectrum Anahyzer - Orcupied B
T

Radio $td: None

Radio Device: BTS

Ref Offset 6.39 dB
Ref 26.39 dBm

Span 30 MHz;
Sweep 1.333 ms,

Center 5.745 GHz
#Res BW 200 kHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth

Center Freq 5.745000000 GHz

L o T T P, R

18.886 MHz

GHz Radio $td: None

AvglHeld: 1001100

Canter Frag: 6745000000
un

o Trig: FreeR

AFGain:Low aAtten: 30 dB Radio Device: BTS

L T N, VT A Py

Span 30 MHz;

#VBW 620 kHz Sweep 1.333 ms

Total Power 18.7 dBm

-36.553 kHz
19.97 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Antennal

Middle channel 5785MHz

Antenna2

[ Xepght Spectrum Analyser - Occupred BW
"

GHz

7 Cs Freq: 5.7B5000000
Center Freq 5.785000000 GHz enter !ﬂu saHold: 100r100

Trig: Free Run
sanen: 30 4B

Ref Offset 6.78 dB
Ref 26.78 dBm

et TR R LR e

J
'
el

(Center 5.785 GHz
#Res BW 200 kHz

Occupied Bandwidth Total Power 20.6 dBm
18.914 MHz
-27.487 kHz

20.13 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

i kA

[ Xepght Spectrum Analyser - Occupred BW
"

124931 7
Raio Std: Nne

Radio Device: BTS

Ref Offset 6.54 dB
Ref 26.54 dBm

|
it

(Center 5.785 GHz
#Res BW 200 kHz

Span 30 MHz
Sweep 1.333ms

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Center Freq 5.785000000 GHz

oAt Wl b ‘rh'..u.vmﬂ'mmﬂ.uww.‘

18.907 MHz

GHz Radio 5td: None

AvglHold: 100/100

Center Freq: 5.785000000
Trig: Free Run

sAnen: 30 dB Radio Device: BTS

AFGain:Low

Sweep 1.333 ms|

Total Power 17.5 dBm

-13.001 kHz
20.19 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Antennal

Antenna2

Keysight Spectrum Analyzer - Occuped B
"

GHz

Center Freq 5.825000000 GHz saHold: 100r100

AFGain:Low

Center Freq: 5.825000000
+». Trig: Free Run
sanen: 30 4B

Ref Offset 6,55 dB
Ref 26.65 dBm

~m,'1¢,_-¢\,w-m.wwr.—ﬂn’\'M‘l")’m”\'\n..hww'v-,f\,ﬁ\',4 PP o Ml

v
i ’n;‘.v'hrwln‘

(Center 5.825 GHz
#Res BW 200 kHz

#VBW 620 kHz

Occupled Bandwidth Total Power 20.1 dBm
18.862 MHz
=31.205 kHz

20.38 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Keysight Spectrum Analyzer - Occuped B
"

Radio Device: BTS

Ref Offset 656 dB
Ref 26.56 dBm

(Center 5.825 GHz

Sweep 1.333 ms| #Res BW 200 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Center Freq 5.825000000 GHz

w..w&-wﬂm%mf.h’lﬁ-\rr-\.. \‘u,.,ﬂ.wmw-\m\rgm AN,

18.882 MHz

GHz Radio 5td: None

Center Freq: 5.825000000
un AvglHold: 100/100

~». Trig: FreeR

sAnen: 30 dB Radio Device: BTS

AFGain:Low

b ‘i I,J"ﬁ'%\”‘.’h

Span 30 MHz

#VBW 620 kHz Sweep 1.333 ms

Total Power 16.9 dBm

<51.119 kHz
20.23 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Test mode: 802.11 ax(HE40)

Report No.: GTSL202212000236F05

Lowest channel 5755MHz

Antennal

Antenna2

[ Kevesgh Spectrum Analyzes - Occupmed BW
3 01:12:56 PMD
Center Freq: 5.765000000 GHz Radio Std: None
+». Trig: FreeRun AvglHold: 100/100
sanen: 30 4B Radio Device: BTS

Center Freq 5.755000000 GHz

Ref Offset 661 dB
Ref 26.61 dBm

ottt ottt tramrbystn,

(Center 5.755 GHz
#Res BW 430 kHz

Span 60 MHz

#VBW 1.2 MHz Sweep 1.333 ms

Occupled Bandwidth Total Power 20.6 dBm
37.728 MHz

Transmit Freq Error 35.902 kHz % of OBW Power 99.00 %
x dB Bandwidth 41.41 MHz x dB -26.00 dB

[ eyt Spectnam Ansiyzer - Occugped B
i«

0113
Center Freq: 5.765000000 GHz Radio §

». Trig: Free Run AvglHold: 100/100
sanen: 30 4B Radio Device: BTS

Center Freq 5.755000000 GHz

Ref Offset 6.36 dB
Ref 26.36 dBm

Center 5.755 GHz
#Res BW 430 kHz

Span 60 MHz

#VBW 1.2 MHz Sweep 1.333 ms

Occupled Bandwidth Total Power 18.6 dBm
37.709 MHz

-72.654 kHz % of OBW Power 99.00 %
x dB Bandwidth 40.76 MHz x dB -26.00 dB

Transmit Freq Error

Highest channel 5795MHz

Antennal

Antenna2

ey Spectnam Analeer - ecvpied B
» 0111527 D
Center Freq: 5.795000000 GHz Radio Std: None
. Trig: Free Run AvglHeld: 1001100

#Atten: 30 dB Radio Device: BTS

Center Freq 5.795000000 GHz

Ref Offset 6,52 dB
Ref 26.52 dBm

iAoy i oy A sk
' Nm M‘J\'MM

Span 60 MHz

#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.333 ms|

Occupled Bandwidth Total Power 20.5 dBm

37.785 MHz

Transmit Freq Error 19.842 kHz
x dB Bandwidth 42.28 MHz x dB -26.00 dB

% of OBW Power 99.00 %

[ ey Spectrm Amalyeer - Dccvpied B S

g - 81:1531 PMDec 20, 2022

Center Freq: 5.795000000 GHz Radio Std: None

. Trig: Free Run AvglHeld: 1001100
#Atten: 30 dB Radio Device: BTS

Center Freq 5.795000000 GHz

Ref Offset 6.37 dB
Ref 26.37 dBm

(Center 5.795 GHz
#Res BW 430 kHz

Span 60 MHz

#VBW 1.2 MHz Sweep 1.333 ms

Occupled Bandwidth Total Power 17.4 dBm
37.748 MHz

-20.052 kHz % of OBW Power 99.00 %
x dB Bandwidth 41.87 MHz x dB -26.00 dB

Transmit Freq Error

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Test mode: 802.11 ax(HE80)

Report No.: GTSL202212000236F05

Antennal

Lowest channel 5775MHz

Antenna2

[ —————
g -

Center Freq: 6.775000000 GHz

». Trig: Free Run AvglHold: 100/100

sAnen: 30 dB

Ref Offset .52 dB
Ref 26.82 dBm

(Center 5.775 GHz
#Res BW 820 kHz

#VBW 2.4 MHz

Occupled Bandwidth Total Power 20.9 dBm

77.475 MHz
50.576 kHz
80.58 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

o
Radio Sid: None

Radio Device: BTS

Span 120 MHz|
Sweep 1.333 ms

i
Center Freq 5.775000000 GHz

AFGain:Low

Ref Offset 6,55 dB
Ref 26.55 dBm

Center 5.775 GHz
#Res BW 820 kHz

Occupled Bandwidth

77.217 MHz
32.480 kHz
81.35 MHz

Transmit Freq Error

x dB Bandwidth

Center Freq: 5.775000000 GHz
Trig: Free Run AvglHold: 100/100
sanen: 30 4B

#VBW 2.4 MHz

Total Power 17.7 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

01:24:58 PMDec 2
Radio Std: None

Radio Device: BTS

Span 120 MHz|

Sweep 1.333 ms|

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Report No.: GTSL202212000236F05

6dB Occupied Bandwidth (MHz)
C,\:I';_' Fr‘iﬁﬂ‘:_'ezr;cy 802.11a
ANT1 ANT2
149 5745 16.28 15.26
157 5785 16.32 16.33
165 5825 16.04 15.64

6dB Occupied Bandwidth (MHz)
802.11n(HT20)

CH. | Frequency

No. (MHz)

ANT1 ANT2
149 5745 17.53 16.84
157 5785 17.41 16.46
165 5825 16.84 16.68

6dB Occupied Bandwidth (MHz)
802.11n(HT40)

CH. | Frequency

No. (MHz)

ANT1 ANT2
151 5755 35.39 35.45
159 5795 35.25 35.86

99% Occupied Bandwidth (MHz)
802.11ac(VHT20)

CH. | Frequency

No. (MHz)

ANT1 ANT2
149 5745 16.1 17.54
157 5785 17.26 16.73
165 5825 16.68 17.58

99% Occupied Bandwidth (MHz)
802.11ac(VHT40)

CH. | Frequency

No. (MHz)

ANT1 ANT2
151 5755 35.37 35.05
159 5795 36.13 34.99

99% Occupied Bandwidth (MHz)
802.11ac(VHT80)
ANT1 ANT2

CH. | Frequency
No. (MHz)

155 5775 75.82 75.62

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 29 of 91



GTS

Report No.: GTSL202212000236F05

99% Occupied Bandwidth (MHz)
802.11ax(HE20)

CH. | Frequency

No. (MHz)

ANT1 ANT2
149 5745 17.58 18.52
157 5785 18.38 18.57
165 5825 17.5 17.04

99% Occupied Bandwidth (MHz)
802.11ax(HE40)

CH. | Frequency

No. (MHz)

ANT1 ANT2
151 5755 37.6 33.91
159 5795 36.56 37.14

99% Occupied Bandwidth (MHz)
802.11ax(HE80)
ANT1 ANT2

CH. | Frequency
No. (MHz)

155 5775 77.61 76.86

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 30 of 91



GTS

Test plot as follows:

Test mode: 802.11a

Report No.: GTSL202212000236F05

Lowest channel 5745MHz

Antennal

Antenna2

Veysight Spectrum Anahizer - Orcupied BW
a1

Center Freq 5.745000000 GHz

AFGain:Low

Ref Offset 3563 dB
Ref 23.53 dBm

AT

hd
W,\wvh\’\'f""‘

Center 5.745 GHz
#Res BW 100 kHz
Occupied Bandwidth
16.325 MHz
-47.048 kHz
16.28 MHz

Transmit Freq Error

x dB Bandwidth

-~
bk ekkida]

Keysight Spectrum Analyzer - Occuped B
&

Radio $td: None

Conter Frea: 5.745000000 GHz
. Trig: Fres Run AvglHold: 1001100
#Atten: 30 dB

Radio Device: BTS
Mkr3 5.753095 GH:

1.2892 dBm Ref Off5et6.39 dB

Ref 26.39 dBm

Center 5.745 GHz
#Res BW 100 kHz

Span 30 MHz,

#VBW 300 kHz Sweep 3.333 ms)

Total Power 20.5 dBm Occupied Bandwidth

% of OBW Power
x dB

99.00 %
-6.00 dB

Transmit Freq Error

x dB Bandwidth

Center Freq 5.745000000 GHz

AFGain:Low

16.318 MHz

-55.827 kHz

15.26 MHz

Center Freq: 5.745000000 GHz
un AvglHeld: 1001100

Trig: Free R
#Atten: 30 dB

s Laaa e i

#VBW 300 kHz

Total Power

% of OBW Power
x dB

9.3 dBm

99.00 %
-6.00 dB

Radio $td: None
Radio Device: BTS

Mkr3 5.752573 GH
-3.8812 dBm

M
il gt

Span 30 MHz;
Sweep 3.333 ms)

Middle channel 5785MHz

Antennal

Antenna2

[ e ————T]
[

Center Freq 5.785000000 GHz

AFGain:Low

Ref Offset 3.76 dB
Ref 23.78 dBm

em ettt

vty

Center 5.785 GHz
#Res BW 100 kHz
Occupied Bandwidth
16.319 MHz
-53.677 kHz
16.32 MHz

Transmit Freq Error
x dB Bandwidth

s Trig:Free

[ eyt Spectnam Anslyzer - Occugped B
[

Center Freq: 5.785000000 GHz Radio Std: None
Ru

Avg[Hold: 1001100

#Anen: 30 dB Radio Device: BTS

Mkr3 5.793108 GH Ref Offset 6.54 dB
: Ref 26.54 dBm

g il sttt s
W
v

el
'aﬂ*\"-nﬂdW‘.W"FJ"’"

Center 5.785 GHz
#Res BW 100 kHz

Span 30 MHz

#VBW 300 kHz Sweep 3.333 ms)

Total Power 19.8 dBm Occupied Bandwidth

% of OBW Power
x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

Center Freq 5.785000000 GHz

AFGain:Low

16.316 MHz
-55.406 kHz

16.33 MHz

Trig: Free Run
sanen: 30 4B

#VBW 300 kI

Total Power

% of OBW Power
x dB

Center Freq: 5.785000000 GHz
» AvglHold: 100/100

18.7 dBm

99.00 %
-6.00 dB

Radio 5td: None
Radio Device: BTS
Mkr3 5.793108 GH

Span 30 MHz
Sweep 3.333 ms|

Highest channel 5825MHz

Antennal

Antenna2

eyt Spectnom Ansleer - ecumied B
g -

Center Freq 5.825000000 GHz

AFGain:Low

Ref Offset 365 dB
Ref 23.65 dBm

(Center 5.825 GHz
#Res BW 100 kHz

Occupled Bandwidth
16.328 MHz
~48.487 kHz
16.04 MHz

Transmit Freq Error
x dB Bandwidth

e Trig:F

Keysight Spectrum Analyzer - Occvped B
"

Center Freq: 5825000000 GHz Radio Std: Nor
ree Ru AvgHeld: 100100

#Anen: 30 dB

Radio Device: BTS
Mkr3 5.832971 GH
4.2

Ref Offset 656 dB
Ref 26.56 dBm

o

I
e

(Center 5.825 GHz
#Res BW 100 kHz

Span 30 MHz

#VBW 300 kHz Sweep 3.333 ms|

Total Power 19.5 dBm Occupied Bandwidth

% of OBW Power
x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

Center Freq 5.825000000 GHz

AFGain:Low

16.312 MHz

-60.475 kHz
15.64 MHz

Center Freq: 5.825000000
Trig: Free Run
sanen: 30 4B

#VBW 300 kHz

Total Power

% of OBW Power
x dB

GHz

AvglHold: 100/100

19.2 dBm

99.00 %
-6.00 dB

Radio §
Radio Device: BTS
Mkr3 5.832761 GH.
-4.9919 dBm

Sweep 3.333 ms|

Global United Technolo

gy Services Co., Ltd.
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GTS

Test mode: 802.11 n(HT20)

Report No.: GTSL202212000236F05

Lowest channel 5745MHz

Antennal

Antenna2

e ——

g
Center Freq 5.745000000 GHz

AFGain:Low

Ref Offset 353 dB
Ref 23.53 dBm

(Center 5.745 GHz
#Res BW 100 kHz

Occupled Bandwidth
17.528 MHz
-47.859 kHz
17.53 MHz

Transmit Freq Error

x dB Bandwidth

Center Freq: 5.745000000 GHz
Trig: Free Run AvglHold: 100/100
sanen: 30 4B

#VBW 300 kHz

Total Power 20.8 dBm

% of OBW Power 99.00 %
x dB -6.00 dB

Radio 5

Radio Device: BTS

0:44:26 PMDe:

td: None

753718 GH.

Sweep 3.333 ms|

[ eyt Spectnam Ansiyzer - Occugped B

i
Center Freq 5.745000000 GHz

AFGain:Low

Ref Offset 6.39 dB
Ref 26.39 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupled Bandwidth
17.527 MHz

-64.504 kHz
16.84 MHz

Transmit Freq Error

x dB Bandwidth

10442
Center Freq: 5.745000000 GHz Radio Std: None
Trig: Free Run AvglHold: 100/100

sAnen: 30 dB Radio Device: BTS

Mkr3 5.753358 GH
-5.2618 dBm

Whvt b bl

Span 30 MHz

#VBW 300 kHz Sweep 3.333 ms

Total Power 19.8 dBm

% of OBW Power 99.00 %
x dB -6.00 dB

Antennal

Antenna2

Veysight Spectrum Anahizer - Orcupied BW
a1

Center Freq 5.785000000 GHz

AFGain:Low

—» Trig: Free Run

Conter Freq: 5.785000000 GHz
AvglHold: 1001100
#Atten: 30 dB

Ref Offset 3.76 dB
Ref 23.78 dBm

oty pei-Popa dipn

Center 5.785 GHz

HRes BW 100 kHz #VBW 300 kHz

Occupled Bandwidth Total Power 12.6 dBm

17.542 MHz
55213kHz % of OBW Power
1741MHz  xdB

99.00 %
-6.00 dB

Transmit Freq Error

x dB Bandwidth

Radio Device: BTS

Span 30 MHz
Sweep 3.333 ms|

Keysight Spectrum Analyzer - Occuped B
&

Center Freq 5.785000000 GHz

AFGain:Low

Center Freq;: 5.785000000 GHz
Trig: Free Run AvglHeld: 1001100

aAtten: 30 dB Radio Device: BTS

Ref Offset 6.54 dB
Ref 26.54 dBm

#VBW 300 kHz Sweep 3.333 ms|

#Res BW 100 kHz

Occupled Bandwidth Total Power 11.3 dBm

17.551 MHz
60258 kHz % of OBW Power
16.46 MHz ~ x dB

99.00 %
-6.00 dB

Transmit Freq Error

x dB Bandwidth

Antennal

Antenna2

Keysight Spectrum Analyzer - Occuped B

Center Freq; 5.825000000 GHz
Trig: Free Run AvglHeld: 1001100
#Atten: 30 dB

g
Center Freq 5.825000000 GHz

AFGain:Low

Ref Offset 3.65 dB
Ref 23.65 dBm

e i

(Center 5.825 GHz
#Res BW 100 kHz

Total Power 19.8 dBm

Occupied Bandwidth
17.539 MHz
54,108 kHz
16.84 MHz  xdB

99.00 %
-6.00 dB

Transmit Freq Error % of OBW Power

x dB Bandwidth

Radio St None
Radio Device: BTS
9.833367 GH.

Span 30 MHz
Sweep 3.333 ms

Veysight Spectrum Anahizer - Orcupied BW
a1

Conter Freq: 5825000000 GHz Radio Std: None
e Trig:FreeRun ‘Avg|Hold: 100100
#Atten: 30 dB

Center Freq 5.825000000 GHz

AFGain:Low

Radio Device: BTS
R Mkr3 5.833278 GH
Ref Offset 6.56 dB
Ref 26.56 dBm -3.0586 dBm

’3

e ot o f.u..wm-vaw‘ ey

e H"‘"‘""‘“‘W"‘N-‘y

Span 30 MHz

Center 5.825 GHz
Sweep 3.333 ms|

HRes BW 100 kHz #VBW 300 kHz

Occupled Bandwidth Total Power 19.4 dBm

17.528 MHz
64,684 kHz % of OBW Power
1668 MHz  xdB

99.00 %
-6.00 dB

Transmit Freq Error

x dB Bandwidth

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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GTS

Test mode: 802.11 n(HT40)

Report No.: GTSL202212000236F05

Lowest channel 5755MHz

Antennal Antenna2
== Keysight Spectrum Analyzer - Occupied BW = Keysight Spectrum Analyzer - Occupied BW El=
7! Center Freq: 5.765000000 GHz Radio Std: 7 Center Freq: 5.765000000 GHz Radio Std: None
Center Freq 5.755000000 GHz s~ Trig: Free Run AvglHold: 1001100 Center Freq 5.755000000 GHz »-  Trig: Free Run AvglHold: 1001100

AFGain:Low

Ref Offset 3.61 dB
Ref 23.61 dBm

Center 5.755 GHz
#Res BW 100 kHz
Occupied Bandwidth
36.085 MHz
-23.829 kHz
35.39 MHz

Transmit Freq Error

x dB Bandwidth

aAtten: 30 dB

#VBW 300 kHz

Total Power 20.5 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

Radio Device: BTS AFGain:Low aAtten: 30 dB

Ref Offset 6.36 dB
Ref 26.36 dBm

Center 5.755 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 19.4 dBm
36.110 MHz
-75.862 kHz

35.45 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

Transmit Freq Error

x dB Bandwidth

Radio Device: BTS

Mkr3 5.772649 GH:
-7.7137 dBm

Highest channel 5795MHz

Antennal Antenna2
e Keysight Spectrum Analyzer - Occupied BW e Keysight Spectrum Analyzer - Occupied BW
7! Center Freq: 5.795000000 GHz Radio Std: None 7! Center Freq: 5.795000000 GHz Radio Std: None
Center Freq 5.795000000 GHz s~ Trig: Free Run AvglHold: 1001100 Center Freq 5.795000000 GHz »-  Trig: Free Run AvglHold: 1001100

AFGain:Low

Ref Offset 352 dB
Ref 23.52 dBm

aAtten: 30 dB

1

oambgn oy, M@];s.wwm
¥

Center 5.795 GHz
#Res BW 100 kHz
Occupied Bandwidth
36.077 MHz
-44.126 kHz
35.25 MHz

Transmit Freq Error

x dB Bandwidth

#VBW 300 kHz

Total Power 19.8 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

Mkr3 5.81258 GH.

Radio Device: BTS AFGain:Low aAtten: 30 dB

Ref Offset 6.37 dB

-5.2914 dBm| Ref 26.37 dBm

al

|
it

Span 60 MHz,
Sweep 6 ms)

Center 5.795 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 19.1 dBm
36.067 MHz

-44.881 kHz
35.86 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

Transmit Freq Error

x dB Bandwidth

Radio Device: BTS

Mkr3 5.812887 GH
-5.4539 dBm

2 v, ;
e w'ﬂh"‘“‘%“‘ﬁ Mm\wdr-ﬁl‘-v‘*"ﬂﬂ#ﬂ"m"mk‘vw’a’
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GTS

Test mode: 802.11ac(VHT20)

Report No.: GTSL202212000236F05

Lowest channel 5745MHz

Antennal

Antenna2

[ ———

g
Center Freq 5.745000000 GHz

AFGain:Low
Ref Offset 353 dB
Ref 23.53 dBm

2

bt SN

o
W XY

(Center 5.745 GHz
#Res BW 100 kHz

Occupled Bandwidth
17.541 MHz
-30.306 kHz
16.10 MHz

Transmit Freq Error

x dB Bandwidth

+». Trig: FreeRun

st

11:39.20 a0
Center Freq: 5.745000000 GHz Radio Std: None
AvglHold: 100/100

sAnen: 30 dB Radio Device: BTS

Span 30 MHz
Sweep 3.333 ms

Total Power 18.7 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

[ Foyight Spectrm Anslyce - Dccupred BW

i -
Center Freq 5.745000000 GHz
AFGain:Low

Ref Offset 6.39 dB
Ref 26.39 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupled Bandwidth
17.542 MHz
-45.357 kHz
17.54 MHz

Transmit Freq Error

x dB Bandwidth

+». Trig: FreeRun

Center Freq: 5.745000000 GHz Radio 5td: None

AvglHold: 100/100

sAnen: 30 dB Radio Device: BTS

B e P

B Rl

Span 30 MHz

#VBW 300 kHz Sweep 3.333 ms

Total Power 20.3 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

Middle channel 5785MHz

Antennal

Antenna2

Keysight Spectrum Analyzer - Occuped B
&

Center Freq 5.785000000 GHz

AFGain:Low

Ref Offset 3.78 dB
Ref 23.78 dBm

(Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.531 MHz
-30.950 kHz
17.26 MHz

Transmit Freq Error

x dB Bandwidth

—»  Trig: FreeRun

11:44:48 A
Center Freq;: 5.785000000 GHz Radio Std: Non
AvglHeld: 1001100

Radio Device: BTS

Mkr3 5.793597 GH
-4.2065 dBm

aAtten: 30 dB

Wi

Span 30 MHz

#VBW 300 kHz Sweep 3.333 ms|

Total Power 19.2 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

Keysight Spectrum Analyzer - Occuped B
&

Center Freq 5.785000000 GHz

Ref Offset 6.54 dB
Ref 26.54 dBm

(Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.530 MHz
-37.584 kHz
16.73 MHz

Transmit Freq Error

x dB Bandwidth

AFGain:Low

114
Center Freq;: 5.785000000 GHz Radio Std:
Trig: Free Run AvglHeld: 1001100

aAtten: 30 dB Radio Device: BTS

Mkr3 5.793328 GH
-3.3429 dBm

#VBW 300 kHz Sweep 3.333 ms

Total Power 19.3 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

Highest channel 5825MHz

Antennal

Antenna2

Keysight Spectrum Analyzer - Occvped B

g
Center Freq 5.825000000 GHz

Ref Offset 3.65 dB
Ref 23.65 dBm

AFGain:Low

114154 2
Center Freq; 5.825000000 GHz Radio Std: None
Trig: Free Run AvglHeld: 1001100

aAtten: 30 dB Radio Device: BTS

e yen e s .3 bt

: o

(Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.533 MHz
-32.962 kHz
16.68 MHz

Transmit Freq Error

x dB Bandwidth

ol

Span 30 MH:

#VBW 300 kHz Sweep 3.333 m:

Total Power 18.7 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

Keysight Spectrum Analyzer - Occuped B

&
Center Freq 5.825000000 GHz

Ref Offset 6.56 dB
Ref 26.56 dBm

(Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.516 MHz
-48.520 kHz
17.58 MHz

Transmit Freq Error

x dB Bandwidth

AFGain:Low

114158
Center Freq; 5.825000000 GHz Radio Std: None
Trig: Free Run AvglHeld: 1001100

aAtten: 30 dB Radio Device: BTS

Mkr3 5.833742 GH
-5.7327 dBm

#VBW 300 kHz Sweep 3.333 ms

Total Power 18.7 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Page 34 of 91




GTS

Test mode: 802.11 ac(VHT40)

Report No.: GTSL202212000236F05

Antennal

Lowest channel 5755MHz

Antenna2

[ ———

g
Center Freq 5.755000000 GHz

». Trig: Free Run

AFGoinlow | #Atien: 30 dB

Ref Offset 351 dB
Ref 23.61 dBm

(Center 5.755 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwidth Total Power
36.097 MHz

-13.642 kHz
35.37 MHz

Transmit Freq Error

x dB Bandwidth

% of OBW Power
x dB

Center Freq: 6.765000000 GHz

= Kepsght Spectrum Analyzer - Occuped BW

11:57:01 L]
Radio Std: N Center Freq 5.755000000 GHz

AvglHold: 100/100
Radio Device: BTS
Mkr3 5.772669 GH
-8.4891 dBm

SFGain:Low

Ref Offset 6.36 dB
Ref 26.36 dBm

Center 5.755 GHz
#Res BW 100 kHz

18.6 dBm Occupied Bandwidth

36.101 MHz
-58.871 kHz
35.05 MHz

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

s Trig: FreeRun

11:57.06 4
Center Freq: 6.765000000 GHz Radis Std: Nos
AvglHeld: 1001100

sAnen: 30 5 Radio Device: TS

Span 60 MHz

#VBW 300 kHz Sweep 6 ms

Total Power 19.6 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

Antennal

Highest channel 5795MHz

Antenna2

I —————

g
Center Freq 5.795000000 GHz

s Trig: Free Run
AFGain:Low #Atten: 30 dB
Ref Offset 352 dB
Ref 23.52 dBm

(Center 5.795 GHz
#Res BW 100 kHz

#VBW 300 kHz

Occupied Bandwidth Total Power
36.092 MHz
-70.000 kHz

36.13 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Center Freq: 6.735000000 GHz

[ —— - ——

12 -
Radio Std: None Center Freq 5.795000000 GHz

AvglHold: 100/100
Radio Device: BTS

AFGain:Low

Ref Offset 5,37 dB
Ref 26.37 dBm

(Center 5.795 GHz

Sweep 6ms #Res BW 100 kHz

18.5 dBm Occupied Bandwidth
36.145 MHz
-36.703 kHz
34.99 MHz

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

+». Trig: FreeRun

Center Freq: 5.785000000 GHz Radio 5td: None
AvglHold: 100100

sAnen: 30 dB Radio Device: BTS

#VBW 300 kHz

Total Power 18.5 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

Global United Technology Services

Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480

Fax: +86 (0) 755 2779 8960
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